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B RIR S DU AR BT SGS MM RARIRIMR L %S SL62206274767901TX, H#l: 20224 05 H 26 H

THIS REPORT CANCELS AND SUPERSEDES THE REPORT NO. SL62206274767901TX DATE: 2022.05.26 ISSUED BY
SGS HANGZHOU.

EHRRER

UPDATED SAMPLE INFORMATION

THURE S R A R A -

The following sample(s) was/were submitted and identified on behalf of the client as:

o

"’u/g:ﬂ“‘

R
Test Report
4 e bt R Sl A PR O ]
R LA Name: Shanghai Xiangyi Industrial Co., LTD
Applicant Mo ik WL AE 3526 TP Tl WL A4 T30 T G % 899 5
Address: No.899, ChengXi Road, Pinghu City ZheJiang Province CHINA
T IR 2 . 5 B (A) F (AT
Materials: (AIR0MI90 L RIIO3ES Color: (A)white(RW)
it N / x5 /
Brand: Style No.:
P - é‘;‘eﬁﬂ” :
Product grade: category:
[T LB LTS oE 4
HamER Product ?&EST Sﬁ; o
Sample Name:
information | #f ik - (A4
Sample (A)yam
Description:
EE RS
Manufacturer /
Name:
FiR(E B
special /
information:
55 . Ak
HRA: ? flﬁ:{’ﬁ ZL) o le send b iﬁﬂjﬂ 2022-05-21
Test Type: Lbmiticd {samplesserd.y Receiving
client) Date-
Sl (5 8 5
R e TRTHMER TR
lidimation: | Tasklteraa: Selecte_d test(s) as requested Test F’enod 2022-05-21-2022-05-26
by applicant Date:
ﬁfﬂffgf* ’ VLR
e cardanices See testing results page
fioallEnRit AARE R GEITEE,  VEATING R TT, RIES RAGE A TR ke o
Test The report only give the test result, detail please see follow page, the results only apply to the sample(s) as
Conclusion | received.

RAEBABMHR, FRAAELDRE CRHEEHEE D A,
CHEBAFK ) BBEEARSENE, 2l sgs.com/en/Te d-Conditions.aspx . #F XX
# 3t hitp://www.sgs com/en/Terms-and-Conditions/Terms-e-Document.aspx X . il 4 7 % i 36 o J& T (E AL . B8
RURRERMONXEE. GARENOINITNS, KREAFNRRSCSEMFE " Hix T, HELYHFOAE.
SGSEA %/ Sk, 3 HICH M8 R B % B 0L P A R R AT 0 X % . R AL 0 BERAE, &
THFARETES, 2. EE ARG B RIEARAT R (iR IR R, N & VR
WAL, BEATR. KM F7 RO S REWARR, SRR RH0K.

WNW@MKMMMMMHMMMMMW 310052 l(as-sn)am“ss i mxasgmun;mcn
FE - FL- AN RTERZB11603 S SNRERSRO-6E  MBMN: 310052 1 (86-571)86791199 sgs.china@sgs.com
T

Member of the SGS Group (SGS SA)
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SGS-CSTC Standards Technical Services Co., Ltd. Hangzhou Branch
HitiE N2 Approved by:

BE%

Fligme (BTN
Rainer Lu (Account Executive)

bk

o

%
& Testing

] Senis

BREEAABEHN, FRESFLAKRE (MHEHFK ) WA,

C WA FEK ) DBIETEARSMANE, Rlid http://www.sgs.com/en/Terms-and-Conditions.aspx #ifj, #F K XL

#+ Al it http://www.sgs.com/en/Terms-and-Conditions/Terms-e-Document.aspx $ M. Wi #¥ X iEI b R MAEM ., W

MURAETMOHREE. EAREMOINITAE, KREARNURRSCSRMTFE KA T, HELNMFBAE.

SCSMME/ M, FAUREFRLBIBEHRBZH XAFEANORFMUEMTHLSE . REWEL0BEME, &

Zﬁ*sﬁlrlﬂ XM R F RSB S AT R R AT R ﬂu&lﬁﬁi‘ﬂlﬁéh”i WEAB L2 VOARE
< RIS, AR FR GRS RZ RS, SR

ig !"iﬂ‘ RRESREBMHRN XML, N R E (86 -755) 830714 ku&inﬂ CN.Doccheck@sgs.com & if)
| Zejag Ca 310052t (86-571)86791199 WIW.SGSgrOUp.com.cn

BEFT- N RIEREB10SESNNAFYRSRI68  HOM: 310052 1 (86-571)86791199 sgs.china@sgs.com
T
Member of the SGS Group (SGS SA)
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R
Test Results

AT H KR 77 i3 H5E i FARZR PG R
Test Item & Test method Judgment | Sample Requirement Test Result
e it

Fibre Content

FZ/T 01057.3-2007 & FZ/T

01057.4-2007 89.0% 3FE/R
& FZ/T 01057.2-2007 & GB/T| 5 A R 89.0% Lyocell
[2910.1-2009 & GB/T 2910.4- 11.0% R&EL
2009 11.0% Silk
EREA SRR

icombined with moisture

regain

BREEAABEHN, FRESFLAKRE (MHEHFK ) WA,

C M @MFEK ) BBEEARGMENE, RiBL hitp://www.sgs.com/en/Terms-and-Conditions.aspx i, #F K XL
#+ Al it http://www.sgs.com/en/Terms-and-Conditions/Terms-e-Document.aspx $ M. Wi #¥ X iEI b R MAEM ., W
MURTEEEOMAEK. EAREHBIN TS, KREAFNRRSCSEMTE/ HAT, HELNFOAR.
SCSMME/ M, FAUREFRLBIBEHRBZH XAFEANORFMUEMTHLSE . REWEL0BEME, &
XAFGBTES, 2L EARSEEREAFRBARTOBEN. G RH @ BREEGTS, BEAH2VARE
WA, RIEATH. AMIR Y FR GRS RZHAREH, SRR REI0K.

i3 Bt HEREBMA XM, N IT RIS (86 -755) 83071443 8 Ml CN.Doccheck@sgs.com & if§
3 | Hangho, Deferg Chva 310052 1 (86-571)86791199 WWW.5GSGroup.com.cn
BB FIL- M- RIERZB1100S LSRHESLMISRI-6B  MBM: 310052 1 (86-571)86791199 sgs.china@sgs.com
T
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BB
Sample Photo

fh
**End of Report**

U#B’l-ﬁlllﬁﬁ WA BELARE l%ﬂiil ) WA,
l%.ﬁil ' 4 ﬁl&iﬁ*’lﬁ&ﬂﬁ» L3 1/ WWW.. -Aeoml-nﬂnrmn--nd-condmwl.n x P, #F R
#F 77 it n/Terms-and-{ ndll( nlrl'.rm iment.aspx K. W MXEN PP RAERT, B
.ﬂ&ﬂ&fﬂniﬂ*ik. &Hﬂﬁn”ﬁﬂﬁﬂﬁ. kﬂﬁh!uﬁlses&lf’lﬁﬂi'ﬁ HESMFBAE.
SCSIMME/ M, HAUREFRLBIBEZ IFMBZH XAFEAORAMUNEMGTHLE . REWEL 0 B@WHAE, &
XAFGBTES, 2XHRI. EEARBEEREATREART OB, G RHEBREETN, SEAHLVOARE
WA, RIEATHY, AMRIRYGFR GRS RZHARER, WH S RE30K.
‘il HM/RBHEERTEBMRAXE. NE D Q:S(asnss)asonu:snnm CN. Doccnacmsgs com il .
Dejang Cra 310052 t 86791199 WWW.8g8group.com.

.cn
[#l - HiL- AN - RIERZR1808 £ S AN SRISHR-6R  WBMN: 310052 1 (86-571)86791199 sgs.china@sgs.com
Member of the SGS Group (SGS SA)
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THURE L 1 P BRI
The following sample(s) was/were submitted and identified on behalf of the client as:

AR S
Test Report
E ¥ b R Sl A PR A ]
I B Name: Shanghai Xiangyi Industrial Co., LTD
Applicant ook WL AE 362 T - 17 WiV 45 T3 T R e % 899 5
Address: No.899, ChengXi Road, Pinghu City ZheJiang Province CHINA
FRIYIRE I« " o ot (A) 1 5,(W/SB612 A 1)
Materials: {A130/1 0RIRLOPS] Color: (A)white
AR w: / :’JI "%‘: /
Brand: Style No.:
e g s CEESN
Product grade ! S:tf;%ry: !
e
FemfE 8 Product COOLSILK e #4521 T Socks
Sample Name:
information E AR (AT
Sample B it
Sk C‘:ipﬁ - (Ayknitted fabric
E TS
Manufacturer 7
Name:
FRAE B
special /
information:
o BRI e
A Submitted (sample send b Sample 2022-05-25
Test Type: client) P Y Receiving
g - Date:
Test KB ARAE H i (X E R HJ'IJFJHﬂ
. " o . Selected test(s) as requested Test Period 2022-05-25-2022-05-28
information | Test items: by applicant Date:
RS VLR T
Xizgpc?a e See testing results page
e AR BEIMBHE AR TUEE, VAR IAS R, RS R OGE R IR R
Test The report only give the test result and Individual Judgment, detail please see follow page, the results only
Conclusion apply to the sample(s) as received.

SEARARERAR IR PR A G 53 24 5
SGS-CSTC Standards Technical Services Co., Ltd. Hangzhou Branch
JitiE N2 Approved by:

Hiz

ligme (BBREFAN)
Rainer Lu (Account Executive)

BREEAABEHN, FRESFLAKRE (MHEHFK ) WA,
CWMHFARFRK ) OBETARG KNG, 082 $gs.com/en/Te d. i aspx ), #F AL
#4773t http://www.sgs.com/en/Terms-and-Conditions/Terms-e-Document.aspx M. W% § X b b R M ERE, W
BURAZEEMOMXEE. EAREHINTHOE, KREAFNURRSCSEMTFE  Hix T, HELUHFTBAE.
SGSIUMME NP, HFAMREFRLRZBE I MBZH XHFEAORANKMTHLS . REBEL T BEMAE, &
XAFGETES, XM, EARSREREATRERRTHEN. HGRABBRBETY, SEXHL2VARNE
nam #Vﬂ‘l’ﬁ"ﬁ tﬂv( L m!ﬂli&&ﬁﬂuﬁft[‘n lttﬁﬂnr‘ﬁm’m)\

WNW@MKMMMM&IHMMMMMM 310052 l(as-sn)amuso ik mwsgma;mcn
FE - FL- AN RTERZB11603 S SNRERSRO-6E  MBMN: 310052 1 (86-571)86791199 sgs.china@sgs.com
-

Member of the SGS Group (SGS SA)
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KRR KA
Test Results and Judgment

HATH [ Test items

I B KRR 5 HE Fdh LA BARE R A GE
Testltem & Test method Judgment| Sample Unit Requirement Test Result

2Bk AR A % = J5# Original 3-4
Pilling Resistance See Grade 2¢%4 Pilling Rating

B/T 4802.1-2008 Results
24 E--J 7] 780cN, i&2E 0 X,

ER 600 X

est Parameter E--Pressure

80cN, Fuzzing 0 Cycles, Pilling

00 Cycles

BREEAABEHN, FRESFLAKRE (MHEHFK ) WA,
C M @MFEK ) BBEEARGMENE, RiBL hitp://www.sgs.com/en/Terms-and-Conditions.aspx i, #F K XL
#+ Al it http://www.sgs.com/en/Terms-and-Conditions/Terms-e-Document.aspx $ M. Wi #¥ X iEI b R MAEM ., W
MURTEEEOMAEK. EAREHBIN TS, KREAFNRRSCSEMTE/ HAT, HELNFOAR.
SCSMME/ M, FAUREFRLBIBEHRBZH XAFEANORFMUEMTHLSE . REWEL0BEME, &
XAFGBTES, 2L EARSEEREAFRBARTOBEN. G RH @ BREEGTS, BEAH2VARE
mEE. RIE 8 ] 1§30

E W, ~755) 83071443 % 8 i CN.Doccheck@sgs.com i i)
345 NodBudg Hae i {@esTrgertion WIW.SGSgrOUp.com.cn
S8 FT-GN- RIERZB10SSRRE VRSHO-68  #BM: 310052 1 (86-571)86791199 sgs.china@sgs.com
T

Member of the SGS Group (SGS SA)
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PR
Sample Photo

. i
**End of Report**

BRAUEAABEHN, FREBEADNRE (MEFAHFREK ) BA.

< SRR ) BB AR ANE, Ml hitp://www.sgs.com/en/Terms-and-Conditions.aspx ], #F #XX
0l i http://www.ss /en/Terms-and-Conditions/Terms-e-Document.a . W RN P P RIERE, W
B RO EK. EARENRN A EAE, kﬂEhSuEQSGSQR?BFNm‘F HE4MFREE.
SGSIAM R K, fH, HHUMEFIELMZLH S RBZ B XAFTEANORANLMTOLSE . REMEL T BEMAE, &
XAFEEGTEY, 2XRA. EMARRE G ATRBRRT OB il BREETN, BEXHLVOARE
WA, RIEATHY, AMRIRYGFR GRS RZHARER, WH S RE30K.

IE BH/RBRESRETENAXE lﬂ)ﬂﬂ‘%\é’qasf?SS)a’mndt'xﬁﬁﬂl CN.Doccheck@sgs.com i i)

Cia 310052t (86-571)86791199 WWW.SgSgroup.com.cn

I#I -GN - RTERZB160SFRRES YRISHO-68 HPHN: 310052 1 (86-571)86791199 sgs.china@sgs.com

Member of the SGS Group (SGS SA)




